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TEST REPORT

Test Report #. ILD/ATR-2024-30725 Date: 09-07-2024

1. Name and Address of Client:

Ref. No: - Date of receipt: 02-07-2024
2. Description of the Sample: ‘

Item: Compact Laminate Make:_ﬂl_l _

Lab. Code No: ILD/ATR-2024-30725 Mark if any: Nil

Condition found on receipt: Normal ‘
3 Test Performed on: 03-07-2024-09-07-2024 Date of.sa:mplmg: N.A.
4. Environmental Conditions: Within Acceptable Limits. Temp:----- Humidity:

(Where applicable)
5. Method Used: EN 438-2 (2005) &Lab Developed -
6. Measurements & Results: Uncertainty:  ----—-

S No. Parameters Results
1. | Scratch Resistance: Scratch was not observed up to 10 N
7.  Statement of Compliance: N.A.
8.  Opinion / Interpretation (where required): N.A.
END OF REPORT

This test report is based solely on the particular sample(s) supplied by the client
Sampling has not been performed by the PCSIR Labs
of any batch or stock or entire production.

While the PCSIR agrees to take every reasonable precaution to ensure validity of its test results, it
charged for the analysis/test.

and should not be reported in part.
and PCSIR does not accept the responsibility that the item(s) supplied is/are truly representative item(s)

assumes no liability there of beyond the amount of the fee

The party shall assume full resonsibility for the ethical use of the results in the test report and the laboratory shall be held f
claims, which may result from the use of such data by the client or others.

After completion of the test report the sample, if required. will be retained for one month until negotiated otherwise.

The contents of this certificate cannot be. in any manner, used for the publicity of the product or any advertisement.
Uncertainty of measurements can be provided on request.
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